
Page 1 of 10 

Permit Fact Sheet 
General Information 

Permit Number:  WI-0023051-10-0 

Permittee Name: LEBANON SANITARY DISTRICT #2 

Address: 111 Canary Circle 

 

City/State/Zip: Watertown WI 53098-7702 

Discharge Location: East bank of an unnamed dry tributary to the Rock River. Approximately 2100 
feet north of Cty. Rd. CW 

Receiving Water: Unnamed Tributary of the Rock River (Sinissippi Lake Watershed, UR08 - Upper Rock River 
Basin) in Dodge County 

StreamFlow (Q7,10): 0.0 cfs 

Stream 
Classification: 

Limited Aquatic Life, non-public water supply 

Discharge Type: Existing, Continuous  

Design Flow Annual Average 0.05 MGD 

Significant Industrial 
Loading? 

None. 

Operator at Proper 
Grade? 

Yes, Plant subclasses required: Basic: A1, B, C, P, SS 
SS certification (basic) will be required by the end of the next permit term.  

Approved 
Pretreatment 
Program? 

N/A 

 
Facility Description 
Lebanon Sanitary District #2 operates a modified sequencing batch reactor (SBR) for treatment with an aerobic digester 
for solids treatment. The influent is primarily residential in nature. The influent is directed to one of two SBR tanks. 
Preliminary treatment consists of a fine bar screen. Alum Sulfate is added after screening and prior to the splitter structure 
for chemical phosphorus removal. Preliminary effluent is directed to one of two SBR units with a capacity of ~27,000 
gallons each. After treatment, the effluent is re-aerated prior to discharge to a drainage ditch that empties into the Rock 
River. Biosolids are hauled to another wastewater treatment facility for further treatment.   

Substantial Compliance Determination 
  

After a desk top review of all discharge monitoring reports, CMARs, compliance schedule items, and a site visit by Jacob 
Van Susteren-Wedesky on April 4, 2023, this facility has been found to be in substantial compliance with their current 
permit. 

 



Page 2 of 10 

Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and 
Averaging Period 

Sample Point Location, Waste Type/Sample Contents and 
Treatment Description (as applicable) 

701 N/A INFLUENT: 24-Hr flow proportional sampler located after the bar 
screen prior to the SBR. Flow meter located in headworks room. 

001 0.027 MGD (2023, available data) EFFLUENT: Representative effluent samples shall be collected 
from the aeration tank, prior to discharge to the intermittent 
tributary of the Rock River. Samples are 24-Hr flow proportional 
composite samples, except for dissolved oxygen and pH, which 
shall be grab samples. Effluent flow meter located after reaeration 
tank. 

002 6 dry U.S. tons (WPDES 
application, submitted February 
2023) 

Aerobically digested, Liquid, Class B. Digested solids and liquids 
are hauled to another facility for further treatment.  Complete and 
submit Form 3400-52 'Other Methods of Disposal or Distribution 
Report' following each year that solids or liquids are hauled from 
the existing WWTF. 

 

1 Influent – Monitoring Requirements 

Sample Point Number: 701- INFLUENT 
Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Flow Rate   MGD Daily Continuous  

BOD5, Total   mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

  mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Changes from Previous Permit: 
Changes highlighted in table.   

Flow - monitoring added.  

BOD & TSS- Sample frequency increased from weekly to 2/Week. Influent and effluent sample frequencies are set to 

match. 

Explanation of Limits and Monitoring Requirements 
Flow Rate - Reporting of flow added because the permittee has an influent flow meter installed. 
 
BOD5 and Total Suspected Solids- Tracking of BOD5 and Suspended Solids are required for percent removal  



Page 3 of 10 

requirements found in s. NR 210.05, Wis. Adm. Code and in the Standard Requirements section of the permit. 

 

2 Surface Water - Monitoring and Limitations 

Sample Point Number: 001- EFFLUENT 
Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Flow Rate   MGD Daily Continuous  

BOD5, Total Weekly Avg 30 mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

BOD5, Total Monthly Avg 20 mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

Weekly Avg 30 mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

Monthly Avg 20 mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

Weekly Avg 14 lbs/day 2/Week Calculated Limit effective January, 
March - December.  

Suspended Solids, 
Total 

Weekly Avg 15 lbs/day 2/Week Calculated Limit effective February. 

Suspended Solids, 
Total 

Monthly Avg 8.7 lbs/day 2/Week Calculated Limit effective April, June, 
September, November. 

Suspended Solids, 
Total 

Monthly Avg 8.4 lbs/day 2/Week Calculated Limit effective Jan, March, 
May, July, August, 
October, and December. 

Suspended Solids, 
Total 

Monthly Avg 9.3 lbs/day 2/Week Calculated Limit effective February. 

pH Field Daily Min 6.0 su 5/Week Grab  

pH Field Daily Max 9.0 su 5/Week Grab  

Dissolved Oxygen Daily Min 4.0 mg/L 5/Week Grab  

Nitrogen, Ammonia 
Variable Limit 

  mg/L 2/Week See Table Look up the variable 
ammonia limit from the 
‘Variable Ammonia 
Limitation’ table and report 
the variable limit in the 
Ammonia Variable Limit 
column on the eDMR. 



Page 4 of 10 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Nitrogen, Ammonia 
(NH3-N) Total 

Daily Max - 
Variable 

 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Report the daily maximum 
Ammonia result in the 
Nitrogen, Ammonia (NH3-
N) Total column of the 
eDMR. See Ammonia 
Limitation Section. 

Nitrogen, Ammonia 
(NH3-N) Total 

Weekly Avg 4.8 mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Nitrogen, Ammonia 
(NH3-N) Total 

Monthly Avg 2.5 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Limit effective May - 
October. 

Nitrogen, Ammonia 
(NH3-N) Total 

Monthly Avg 4.8 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Limit effective November - 
April. 

Phosphorus, Total Monthly Avg 3.0 mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Phosphorus, Total Monthly Avg 0.51 lbs/day 2/Week Calculated Limit effective for July and 
August. 

Phosphorus, Total Monthly Avg 0.57 lbs/day 2/Week Calculated Limit effective for May and 
September. 

Phosphorus, Total Monthly Avg 0.55 lbs/day 2/Week Calculated Limit effective for October. 

Phosphorus, Total Monthly Avg 0.58 lbs/day 2/Week Calculated Limit effective for 
November. 

Phosphorus, Total Monthly Avg 0.67 lbs/day 2/Week Calculated Limit effective for 
December. 

Phosphorus, Total Monthly Avg 0.79 lbs/day 2/Week Calculated Limit effective for January. 

Phosphorus, Total Monthly Avg 1.04 lbs/day 2/Week Calculated Limit effective for 
February. 

Phosphorus, Total Monthly Avg 0.82 lbs/day 2/Week Calculated Limit effective for March. 

Phosphorus, Total Monthly Avg 0.65 lbs/day 2/Week Calculated Limit effective for April.  

Phosphorus, Total Monthly Avg 0.5 lbs/day 2/Week Calculated Limit effective for June. 

Copper, Total 
Recoverable 

  ug/L Monthly 24-Hr Flow 
Prop Comp 

Monitoring only in 2027. 
See Copper SRM section. 

Chloride   mg/L Monthly 24-Hr Flow 
Prop Comp 

Monitoring only in 2027. 

Nitrogen, Total 
Kjeldahl 

  mg/L See Listed 
Qtr(s) 

24-Hr Flow 
Prop Comp 

Annual in rotating quarters. 
See Nitrogen Series 
Monitoring section. 



Page 5 of 10 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Nitrogen, Nitrite + 
Nitrate Total 

  mg/L See Listed 
Qtr(s) 

24-Hr Flow 
Prop Comp 

Annual in rotating quarters. 
See Nitrogen Series 
Monitoring section. 

Nitrogen, Total   mg/L See Listed 
Qtr(s) 

Calculated Annual in rotating quarters. 
See Nitrogen Series 
Monitoring section below. 
Total Nitrogen shall be 
calculated as the sum of 
reported values for Total 